Qmob Assembly Instruction

ITEM NO.: BED5335-90x200

IMPORTANT: PLACE ALL PARTS ON A CLEAN AND SMOOTH
SURFACE SUCH AS A RUG OR CARPETTO
AVOID THE PARTS FROM BEING SCRATCHED
KINDLY FOLLOW THE ASSEMBLY
INSTRUCTIONS STEP

DO NOT TIGHTEN ALL SCREWS UNTIL THE BED
IS FULLY SET-UP

po.

."?“.

= —
2 @ ="
Lilaems
L_"'-;'E!:“.": I =I5
"‘"--l_"if"ﬁ.?*"" [_ ‘ i




PARTS LIST:

Iy

Left Armrest=1PC

©

Feet=4PCS

D

Side Rail=2PCS

RN

Upper Support Bar=1PC

G

Backrest=1PC

Slats=2 SETS

H

Trundle Back panel=1PC

N

Trundle Front Panel=1PC

e K

~

Trundle Side Panel=2PCS

Caster=6PCS

L

™~

Lower Support Bar=1PC

HARDWARE LIST:

@ Allen Key 5/16"=1pc

@ Bolt 5/16"*15MM=12pcs

Oy
)))))))))))))))

@ Bolt 5/16"*1"=12pcs

Ol

@ Flat Washer 5/16"*19mm=28pcs

@ Screw M8*20MM =24pcs

W




STEP 1: Turn the 2 Armrest (part(A)& part(®)) over and screw in the Armrest legs (part©)) for
this step you will need 4 part©)

e

& |Cx4PcCs

STEP 2: First, lock in your siderail (part(D)), Bolt the 2 siderails on to the 2 Armrests, you will
need 8 part(3)and 8 part(5), do not forget about the washer as this will keep your bed sturdy!

(5x 8PCS

gmm |(3)x 8PCS




STEP 3:At the back, install the backrest (part(®) by using hardware provided, use Allen
key partto screw in the bolt (part@) and washer(part®)) on each side (2 bolts & 2

washer on each side).

- ®
\\\ .

®/

(5)x 4PCS

()

@x 4PCS

™,

™,

STEP 4: Take the upper support bar and lay it in the middle of the Bed from left and
right armrest,you will need 4 part@and 4 part&to screw in the bolts to the Armrest.

7

(5)x 4PCS

0

(3)x 4PCS

3 1

<l /







STEP 7: This step is similar to step 4,you will need 4 part®& 4 part@and screw in the bolts to

the trundle side panel.

(BXx 4PCS

gmmp (2)x 4PCS

STEP 8: Turn the trundle over,and install all the casters by using 24pcs part®

pomme | (B)x 24PCS

16







	1
	图纸和视图
	模型


	2
	图纸和视图
	模型


	3
	图纸和视图
	模型


	4
	图纸和视图
	模型


	5
	图纸和视图
	模型


	6
	图纸和视图
	模型


	7
	图纸和视图
	模型





